Mitsubishi Lancer EVO X Complete R4 Suspension kit

SKU: WAS-800
EAN: 5901138351970

9995.00 

Available on backorder

Estimated Dispatch Date:

This product should be dispatched on 28 Nov 2019.

Kit consists of (full list on the botom of the page):
– Front Tubular Subframe – 1 pcs
– Rear Tubular Subframe – 1 pcs

– Front Aluminium Arms (LH + RH) with front Outrigger Arms  – 2 pcs
– Front ARB Links – 2 pcs

– Rear Longitudinal Arms  – 2 pcs
– Rear Toe Arms – 2 pcs
– Rear Camber Arms – 2 pcs
– Rear upper arms LH+RH – 2 pcs
– Rear ARB Links – 2 pcs

Kit comes with preassembled bearings and rod-ends like on the pictures.

Features:
– developed based on 3D scan
– full CAD designed and FEA tested
– manufactured from T45 tubbing, milled parts from C45 metal and plates form S355 steel
– tubing CNC bent and laser cut
– front arms manufactured from 7075 billet aluminum, anodized
– Tig Welded with special weld wire for T45
– bearings / rod-ends – same as used in original Rally Art MML R4 kit

Some of the cars that have our suspension components:

news20161123_72294h

– Mariusz Zapała (Fiesta Proto)

38a_757x482-696x443

– Damian Łata (Fiesta Proto)

IMG-20170714-WA0000 (1)

– Filip Nivette (Fiesta Proto) – full set

15492031_1767553030171692_2453255531018414905_n

– Michał “Frodo” Ratajczyk (Evo X) – full set

ex1

news20170313_74679h
– Heuvel Motorsport (Evo X) – two full sets

18699750_10209174627858804_7180341406662080686_o
– Hyundai i20 – full R4 kit

Parts list used in our kit:

lancer-evo-x-r4-front-arm-assembly-right-left-CE114-105-CE114-108

 

Left-hand is red ( CE114-105 ) – 1 pcs
pcs
1 CE114-165 Front arm LH 1
2 CE114-27 Front arm rear rod assy 1
3 Konelock-nut-M14x2 Konelock nut M14x2 1
4 CE114-173 ARB mounting plate front arm 1
5 Front arm pin 1
6 RG18MTE.35 Rodobal bearing 1
7 CE114-152 Front Arm adaptor bushing 1
8 Seeger-SB35 Seeger SB35 1
9 Seeger-SB42 Seeger SB42 1
10 Front arm higher pin adapter 1
11 NL14spss-254-Nord-Lock NL14spss-254-Nord Lock 1
12 RM22XE.C0 Rodobal Rod-end M22x1,5 1
13 CE114-202 Nut M22x1.5 1
14 Hexagon-head-bolt-ISO-8676-M10x1.25×25 Hexagon head bolt ISO 8676 M10x1.25×25 2
15 CE114-155 Front arm rear rod ISO 8765 – M14 1
16 CE114-72 Front arm RM22XE adapter 2
17 RG22SE42C0 Rodoball Uniball High Misalignament 1
18 Front arm lower pin adapter lower 1
19 Washer-UNI-8840-DIN-137-B10 Washer UNI 8840 – DIN 137 – B10 2
20 Washer-UNI-8840-DIN-137-B14 Washer UNI 8840 – DIN 137 – B14 1

 

Right-hand is blue ( CE114-108 ) – 1 pcs
pcs
1 CE114-26 Front arm RH 1
2 CE114-27 Front arm rear rod assy 1
3 Konelock-nut-M14x2 Konelock nut M14x2 1
4 CE114-51 ARB mounting plate front arm 1
5 CE114-65 Front arm pin 1
6 RG18MTE.35 Rodobal bearing 1
7 CE114-152 Front Arm adaptor bushing 1
8 Seeger-SB35 Seeger SB35 1
9 Seeger-SB42 Seeger SB42 1
10 Front arm higher pin adapter 1
11 NL14spss-254-Nord-Lock NL14spss-254-Nord Lock 1
12 RM22XE.C0 Rodobal Rod-end M22x1,5 1
13 CE114-202 Nut M22x1.5 2
14 Hexagon-head-bolt-ISO-8676-M10x1.25×25 Hexagon head bolt ISO 8676 M10x1.25×25 1
15 CE114-155 Front arm rear rod ISO 8765 – M14 2
16 CE114-72 Front arm RM22XE adapter 1
17 RG22SE42C0 Rodoball Uniball High Misalignament 1
18 Front arm lower pin adapter lower 1
19 Washer-UNI-8840-DIN-137-B10 Washer UNI 8840 – DIN 137 – B10 1
20 Washer-UNI-8840-DIN-137-B14 Washer UNI 8840 – DIN 137 – B14 1

lancer-evo-x-r4-front-anti-roll-bar-link-CE114-109

Front anti-roll bar link ( CE114-109 ) – 2 pcs
pcs
1 CE113-202 Rollbar link EVO 1
2 High Misalignament uniball 2
3 Rollbar link ARYT7 adapter 4

mitsubishi-lancer-evo-x-r4-kit-subframe-front-2
Front subframe ( CE114-110 ) – 1 pcs

mitsubishi-lancer-evo-x-r4-kit-subframe-rear-1

Rear subframe (CE114-119 ) – 1 pcs

lancer-evo-x-r4-rear-camber-arm-CE114-115

Rear camber arms ( CE114-115 ) – 2 pcs
pcs
1 CE114-177 Camber rod adapter on frame 2
2 CE114-178 Camber rod adapter on upright 2
3 RML16MTEx1,5 Rod-end M16x1,5 LH 1
4 RM16MTEx1,5 Rod-end M16x1,5 RH 1
5 CE114-181 Nut M16x1.5 LH 1
6 CE114-180 Nut M16x1.5 RH 1
7 CE114-162 Complete camber rod 1

lancer-evo-x-r4-rear-longitudinal-arm-CE114-117

Rear Longitudinal Arm ( CE114-117 ) – 2 pcs
pcs
1 CE114-168 Rear Fork on hub 1
2 RG14MTE.MM29 Rodobal 29-14 1
3 RM22XE.C0 Rodobal M22x1,5 1
4 CE114-186 Complete longitudinal rod 1
5 CE114-182 Longitudinal link adapter on frame 2
6 CE114-185 Longitudinal link adapter on chassis 2
9 CE114-202 Nut M22x1.5 1
10 Seeger-SB29 Seeger SB29 1

lancer-evo-x-r4-toe-arm-CE114-112

Rear Toe Arm Assembley ( CE114-112 ) – 2 pcs
pcs
1 CE114-168 Rear Fork on hub 1
2 RM16MTEx1,5 Rodobal con gambo maschio M16x1,5 RH 1
3 RML16MTEx1,5 Rodobal con gambo maschio M16x1,5 LH 1
4 CE114-177 Camber rod adapter on frame 2
5 CE114-181 Nut M16x1.5 LH 1
6 CE114-180 Nut M16x1.5 RH 1
7 CE114-183 toe rod adapter on upright 2
8 CE114-160 Complete toe rod 1

lancer-evo-x-r4-rear-upper-arm-CE114-231-CE114-230

Rear Upper Arm RH Assembley ( CE114-230 ) – 1 pcs
pcs
1 CE114-164 Rear fork 1
2 CE114-182 Longitudinal link adapter on frame 2
3 CE114-273 Rear upper arm adapter on frame 4
6 CE114-118 Upper rear A-arm RH 1
7 RG14MTE.MM29 Rodobal 29-14 bearing 3
8 Seeger-SB29 Seeger SB29 3

 

Rear Upper Arm LH Assembley ( CE114-231 ) – 1 pcs
pcs
1 CE114-164 Rear fork 1
2 CE114-182 Longitudinal link adapter on frame 2
3 CE114-273 Rear upper arm adapter on frame 4
6 CE114-114 Upper rear A-arm LH 1
7 RG14MTE.MM29 Rodobal 29-14 bearing 3
8 Seeger-SB29 Seeger SB29 3

lancer-evo-x-r4-rear-roll-bar-link-CE114-204

Rear ARB link Assembley ( CE114-204 ) – 2 pcs
pcs
1 CE114-195 Rear ARB rod 1
2 CE114-190 Nut M12x1.25 LH 1
3 CE114-189 Nut M12x1.25 1
4 Rodobal M12x1.25 LH 1
5 Rodobal M12x1.25 1
6 Rollbar link adapter 4

 

Additional information

Weight 49 kg